
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
113122   ASTM A-36/A-572-50         0.164  0.856  0.017  0.006  0.171  0.018  0.032  0.029  0.008  0.032  0.003  0.005  0.003
113124   ASTM A-36/A-572-50         0.163  0.832  0.016  0.007  0.161  0.023  0.027  0.028  0.010  0.035  0.005  0.007  0.003
113126   ASTM A-36/A-572-50         0.148  0.900  0.016  0.007  0.150  0.023  0.025  0.028  0.010  0.032  0.005  0.006  0.003
212720   ASTM A-36/A-572-50         0.161  0.820  0.011  0.006  0.180  0.020  0.010  0.020  0.002  0.020  0.003  0.005  0.003
213252   ASTM A-36/A-572-50         0.156  0.820  0.015  0.007  0.168  0.014  0.012  0.018  0.005  0.035  0.002  0.007  0.002
213253   ASTM A-36/A-572-50         0.150  0.862  0.011  0.007  0.173  0.017  0.010  0.018  0.005  0.036  0.002  0.006  0.002
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
113122          261104201A      65.617(KSI)     78.115(KSI)     23(%)
113122          261104202A      67.256(KSI)     78.121(KSI)     23(%)
113124          261104154A      59.535(KSI)     78.140(KSI)     26(%)
113124          261104155A      59.928(KSI)     78.688(KSI)     24(%)
113126          261104176A      52.446(KSI)     71.411(KSI)     24(%)
113126          261104177A      53.341(KSI)     71.894(KSI)     25(%)
212720          261103734A      61.766(KSI)     78.611(KSI)     21(%)
212720          261103735A      61.619(KSI)     77.875(KSI)     23(%)
213252          261104816A      67.679(KSI)     79.368(KSI)     25(%)
213252          261104817A      65.740(KSI)     76.283(KSI)     25(%)
213253          261104806A      68.354(KSI)     78.870(KSI)     25(%)
213253          261104807A      64.770(KSI)     74.365(KSI)     25(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
113122          261104211A      30           12.0000      4.0000       12.2000      28.272          10351           0000508880
113124          261104262A      18           12.0000      4.0000       12.2000      32.736          10351           0000508880
113126          261104262A      18           12.0000      4.0000       12.2000      32.736          10351           0000508880
212720          261103747A      6            16.0000      7.0000       12.2000      66.960          10351           0000508880
213252          261104817A      45           8.0000       4.0000       12.2000      19.344          10351           0000508880
213252          261104818A      45           8.0000       4.0000       12.2000      19.344          10351           0000508880
213253          261104815A      45           8.0000       4.0000       12.2000      19.344          10351           0000508880
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
113122          261104211A      000060       1001462543
113124          261104262A      000070       1001462543
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
113126          261104262A      000070       1001462543
212720          261103747A      000110       1001462543
213252          261104817A      000020       1001462543
213252          261104818A      000020       1001462543
213253          261104815A      000020       1001462543
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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